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Hypertension 2 20 weeks: Assessment and management
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Admit to Hospital for Acute Treatment

Do not allow BP to fall below 140/80

« Nifedipine, maximum 40 mg, oral

o Labetalol, 20-80 mg, IV bolus over 2 minutes

» Hydralazine, 5-10 mg, IV bolus over 5 minutes adminis-
tered by a medical officer, or IM injection

Fluid restriction

o Nil by mouth

e 80 ml/hr IV crystalloid
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g Assessment
A
Maternal assessment

e Spot urine PCR

« FBE

« Ureq, creatinine, electrolytes
e LFTs

+ Abdominal palpation

« Reflexes and clonus
« Oedema

Fetal assessment

« Fetal movements

« CTG

e US assessment of fetal growth,
AFl, UA dopplers
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Further investigation
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Features of pre-eclampsia:
« urinalysis for protein
e urine microscopy

Thrombocytopenia or a falling
haemoglobin:

160-170/100-110 mmHg
Antihypertensive therapy essential

140-160/90-100 mmHg
Antihypertensive therapy optional

« investigate for disseminated
intravascular coagulation
and/or haemolysis
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Ongoing treatment with antihypertensive
medication

Aim for BP <150/100

First line agents:

+ Labetalol 100-400 mg TDS

* Methyldopa 250-750 mg TDS
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f Antenatal care — aim for BP <150/100

« Individualise schedule of antenatal visits
« BP monitoring as clinically indicated

« Routine CTG not indicated

» 28-30 weeks US for growth

* 30-32weeks US for growth
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